Permobil

Drawings Chassis

Power Base Part Catalogs  
Base  
Explorer  
Chassis  


 

Parts View

New Part Number Old Part Number Description Pos
600743 600743-99-0 BOLT MC6S 6x16 fzb 1.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 1.1
NULL 333945 Unitrack 2.1
NULL 333945 Unitrack 2.1
334142 1835048 UPPER SHROUD w.ANTI-SKID EXPLORER MINI 3.1
334142 1835048 UPPER SHROUD w.ANTI-SKID EXPLORER MINI 3.1
615776 1835045 MOTOR, LEFT, 125rpm 24V EXPLORER MINI 4.1
615776 1835045 MOTOR, LEFT, 125rpm 24V EXPLORER MINI 4.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 5.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 5.1
NULL 334167 Hub 6.1
NULL 334167 Hub 6.1
333872 1836270 DRIVE WHEEL, 150x50, 6", EXPLORER MINI 7.1
333872 1836270 DRIVE WHEEL, 150x50, 6", EXPLORER MINI 7.1
600197 600197-99-0 BOLT MC6S 6x45 fzb 8.1
600197 600197-99-0 BOLT MC6S 6x45 fzb 8.1
601282 601282-99-0 BOLT MC6S 4x 5 fzb 9.1
601282 601282-99-0 BOLT MC6S 4x 5 fzb 9.1
334404 1836378 PCB, BATTERY SAVER w/CASE EXPLORER MINI 10.2
334404 1836378 PCB, BATTERY SAVER w/CASE EXPLORER MINI 10.2
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 11.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 11.1
NULL 334152 Battery holder 12.1
NULL 334152 Battery holder 12.1
1835006 1835006 BATTERY, 12V 5Ah, EX MINI, EACH - DROP SHIP 13.1
1835006 1835006 BATTERY, 12V 5Ah, EX MINI, EACH - DROP SHIP 13.1
615772 1837532 BATTERY, 12V 5Ah, EX MINI, EACH - DIRECT 13.2
615772 1837532 BATTERY, 12V 5Ah, EX MINI, EACH - DIRECT 13.2
334651 1835049 LOWER SHROUD, EXPLORER MINI 14.1
334651 1835049 LOWER SHROUD, EXPLORER MINI 14.1
600841 600841-99-0 Hexagon socket countersunk head screw, M4x12 15.1
600841 600841-99-0 Hexagon socket countersunk head screw, M4x12 15.1
601952 601952-99-0 BOLT K6S 10x25 fzb EXPLORER MINI 16.1
601952 601952-99-0 BOLT K6S 10x25 fzb EXPLORER MINI 16.1
600229 600229-99-0 LOCK NUT M10 FZB 17.1
600229 600229-99-0 LOCK NUT M10 FZB 17.1
602185 602185-99-0 WHEEL, SUPPORT WHEELS EACH, VS, EXPLORER MINI 18.1
602185 602185-99-0 WHEEL, SUPPORT WHEELS EACH, VS, EXPLORER MINI 18.1
NULL 614508 Tapping screw 19.1
NULL 614508 Tapping screw 19.1
NULL 615780 Cover 20.1
NULL 615780 Cover 20.1
NULL 615781 Circuit breaker 21.1
NULL 615781 Circuit breaker 21.1
334416 1836269 SWITCH, BATTERY SAVER w/ CABLE, EXPLORER MINI 22.1
334416 1836269 SWITCH, BATTERY SAVER w/ CABLE, EXPLORER MINI 22.1
615777 1835044 MOTOR, RIGHT, 125rpm 24V EXPLORER MINI 23.1
615777 1835044 MOTOR, RIGHT, 125rpm 24V EXPLORER MINI 23.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 24.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 24.1
602639 602639-99-0 RUBBER BLOCK, M6x10, TILT SEAT STABILIZER 25.1
602639 602639-99-0 RUBBER BLOCK, M6x10, TILT SEAT STABILIZER 25.1
1835007 1835007 POWER MODULE, nVR2, PM50 EXPLORER MINI 26.1
1835007 1835007 POWER MODULE, nVR2, PM50 EXPLORER MINI 26.1
600543 600543-99-0 BOLT MC6S 5x20 fzb 27.1
600543 600543-99-0 BOLT MC6S 5x20 fzb 27.1
NULL 333876 Plate Explorer Mini 28.1
NULL 333876 Plate Explorer Mini 28.1
615912 1834971 BATTERY CHARGER, 24V/1.5A EXPLORER MINI, N.AMERICA 29.1
615912 1834971 BATTERY CHARGER, 24V/1.5A EXPLORER MINI, N.AMERICA 29.1
334687 1835046 CIRCUIT BREAKER AND COVER w/HARDWARE, EXPLORER MINI 30.1
334687 1835046 CIRCUIT BREAKER AND COVER w/HARDWARE, EXPLORER MINI 30.1
335071 1835050 BATTERY SAVER ELECTRONICS & SWITCH, EXPLORER MINI 31.1
335071 1835050 BATTERY SAVER ELECTRONICS & SWITCH, EXPLORER MINI 31.1
334457 1835047 PIVOT WHEEL KIT 75x30 PAIR, EXPLORER MINI 32.1
334457 1835047 PIVOT WHEEL KIT 75x30 PAIR, EXPLORER MINI 32.1
NULL 334491 Long nut 33.1
NULL 334491 Long nut 33.1
NULL 615892 Clip nut 34.1
NULL 615892 Clip nut 34.1
615779 615779-99-0 Hexagon socket button screw M5x12 35.1
615779 615779-99-0 Hexagon socket button screw M5x12 35.1
334828 1835051 HARDWARE KIT, INCL BOLTS NUTS,PLUGS, EXPLORER MINI 36.1
334828 1835051 HARDWARE KIT, INCL BOLTS NUTS,PLUGS, EXPLORER MINI 36.1
NULL 334599 Footpad friction sticker, right 37.1
NULL 334599 Footpad friction sticker, right 37.1
NULL 334598 Footpad friction sticker, left 38.1
NULL 334598 Footpad friction sticker, left 38.1
336320 1836052 ANTI-SKID FOOTPAD, PAIR LEFT&RIGHT, EXPLORER MINI 39.1
336320 1836052 ANTI-SKID FOOTPAD, PAIR LEFT&RIGHT, EXPLORER MINI 39.1

Spare Parts Catalog - v2.0 (5)